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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTlFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GNEN IN ONE OR MORE OFTHE 

FOLLOWMG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISMADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICI~N.) 

API 598 - VALVE MSPECTION AND TESTING API 6D - PIPELME VALVES - GATE, PLUG, BALL AND CHECK 
AP1599 - METAL PLUG VALVES - FLANQED THREADED AND WELDING API 600 - STEEL CATE VALVES. FLANGED AND WELDING ENDS ~~~~. - -- 

ANSI Blb-lO - FACC T0 l ACF. .\SD ESD 10 END DIMI:I\SIOSS OF VALVFS 
,\M1 Bl b-34 - VALVES - FI.ANGED.THREAL)[D AND Htl.DING ESD5 
MSS-SP61 - PRESSURE TESTMG OF STEEL VALVES 

Part No. AC031A08MAB830000M 
3,, Fig. 5202 F UT WCB, API TRIM No.8 830000 ne~rrintinn - -- -. . - . . - - 

I>wnpcion CAST STEEL CATE VALVE 150 CL.\SS 
N.4iVCI.A COMPUERTA DE ACERO FUNDIDO CLASE 150) 

VALVE UTIH LOW EIWSSION CONTROL (M PPMS M.) (VALVULA SCMmISíRADA CON CONTROL DE W A S  
EMISIONES FUGITIVAS (50 PPMMS m.) ) 

ANSl Bl6-I I - FORGED FIITINGS, SOCKET - WELDING AND THREADED 
API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED. 

WELDING AND EXTENDED - BODY ENDS 

l l 
FAClO-21 REV'3' 

CERTIFICADO POR: CERTlFlED BY : 
ASEGURAMIENTO DE CAUDAD QUALITY ASSURANCE 

&%iEicaGdrcía 

?sA,C# SIDE (LAW)' 

1 2 
r PRESSüRE TEST 

(PRUEBAS DE PRESIOW 

MECHANICAL TESTS "RoP.wCAs) 

sgFk& 
HYDROSTATIC ípsn  

(HLDROSTATICA) 

PNEUMATIC ( P S ~  
\ 

(NEUMATICA) 

t 
TENS YIELD ELG RED BHN 

KPSI KPSl % % 
C V N ~  IST 2ND 3RD AVG 

78.74 49.16 2 4  44 163  

80.91 42.20 25  4 8  166 

81.93 46.69 27 4 7  162 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

450 450 N A  N A  

80 80 
2 

ITEM HEATNO. M+&E4AL 
(PARTE) ( C O M A )  

BODY WH34785 ASTM A.216IWCB 
CUERPO 

BONNET WH34235 ASTM A.216iWCB 
BONETE 

WEDGE WH.34768 A S m A - 2 1 6 m C B  
DISCO 

c V Mn P S Si Ni Cr M0 CU Cb 
0.214 0.871 0.039 0.016 0.499 0.032 0.136 0.001 0.034 0.005 

Nomlhted  to (Normalizado a) 930 Temwr to (Temole a) 650 W a d o  en =Ve. 
0.216 0.859 0.031 0.012 0.445 0.016 0.020 0.001 0.021 0.002 

Nomlizated to (Normalimdo a) 930 T e m r  to (Temple a) 650 Enñiado en aire. 
0.210 0.931 0.037 0.015 0.458 0.038 0.054 0.001 0.029 0.004 

Nomlizated to Mormaldo  a) 930 Temwr to (Temple a) 650 m o  en aire. 


